MERCRUISER [5.7L CARE MIE] < TRAMSMISSION AMD ENGINE MOUNTIMG (BORG WARMER 71C & 72C) b w
Serial Mbr A ange: 0LOD2003 THRU Ok316993 ()
Ref |Clazs|Part Description Qt Comment Footnote
1 2158420 BRACKET-REAR 2 [72C%-DRIVE & REMOTE -DRI\
2 10 A726S9| SCREW 4 [fAB14% 21N )
2 10 47462 | SCREW 4 [7AE-14 % 1-1/4 IN.)[72C W DRI
7 3 13 32993 | LOCKWASHER [7AEIN.) 4
4 10 R7357 SCREW 2 [FAB-14% 21/4 M)
4 10 47724 | SCREW 2 [FAB-14 % 3N )72C W-DRIVE &1
] 54 47528 | CLAMP-MOUNT ADJUSTIMG 4 [72C%-DRIVE & REMOTE -DRI
g 13 32993 | LOCKMWAASHER [7AEIN.) 2
2 7 11 29553 MUT [7/16-14) 2
.. a 711284 2| BRACKET-FRONT 2
H | 10 BA101 | SCREW [3/8-16 = 1-3/81N ] 4
21 M 10 16 205357 |STUD 2
@ 11 13 35048 | LOCKWASHER [3/8 IM.) !
12 10 AVEES|SCREW [FA16-14 % 21M.) 2
20 E, 13 13 32993 | LOCKMWASHER [7AEIN ) 2
\\ 14 11 259553 NUT (7A16-14) z
== 15 EE1EEA 4| TRUMMION 4
b % 16 13 BA102 | LOCKMWASHER [3/4 IM.) !
Sl 17 BE2544 2| BASE-EMGIME EMND 2
— 18 11 20739 MWUT-JAk [3/4-1E) 2
19 14 BRR5E "WASHER-TAB 2
—24 20 3163264 2| BASE-TRANSMISSION END 2
21 11 B16331| MUT-JAM [3/4-1E) 2
22 14 BEESE| ‘WASHER-TAB 2
23 11 20739 |NUT-LAM [3/4-18) 4
24 54 78945 | J-CLAMP 1




